

Battery Pack Test Report (UN38.3)

Customer:SRAM Pack Model:M/N25401 Nominal voltage:7.4V dc Nominal capacity:300mAh Configuration: 2S1P Celxpert P/N: 923300006 Cell Type: AHB601929T 300mAh MAY 28, 2018





1. UN38.3 Test Report											
Test Period	Test Period 2018/05/11~2018/05/26 Test Spec. ST/SG/AC.10/11/Rev.6 Amend.1										
Parts Name	Battery Pack	Application	Bike	Quantity	8PCS						

1.1 Test Summary

Item	Test Item	Test Result	Details		
T1	Altitude simulation test (UN38.3-1)	Pass	Page 03		
T2	Thermal test (UN38.3-2)	Pass	Page 04		
Т3	Vibration test (UN38.3-3)	Pass	Page 05		
T4	Shock test (UN38.3-4)	Pass	Page 06		
T5	Short Circuit test (UN38.3-5)	Pass	Page 07		
T7	Overcharge test (UN38.3-7)	Pass Page 08			

The battery pack pass UN38.3 test.

2.2 Test sample list

No.	Pack S/N	Test item
1	Sample No:1/8	38.3.T1~T5,T7
2	Sample No:2/8	38.3.T1~T5,T7
3	Sample No:3/8	38.3.T1~T5,T7
4	Sample No:4/8	38.3.T1~T5,T7
5	Sample No:5/8	38.3.T1~T5,T7
6	Sample No:6/8	38.3.T1~T5,T7
7	Sample No:7/8	38.3.T1~T5,T7
8	Sample No:8/8	38.3.T1~T5,T7



2.3 Test result

Item	Test Item		Те	st specificatio	n	Judg	je criteria	Samp	le(s)
T1 Test Peri	Altitude Simulation (UN38.3-1)	 1-1.4 batteries are standard charged. 4 batteries are 1C cycled 25 times, ending in fully charged state. All batteries weight is measured. The charged batteries voltage are measured and recorded. 1-2. Batteries shall be stored at a pressure of 11.6Kpa or less for at least six hours at ambient temperature 20+/-5 °C. 1-3. Vacuum is released. All cells weight is measured. The charged cell voltage are measured and recorded. Start: 2018/05/11 End: 2018/05/11 			No mass no leakag no disasso rupture ar Battery vo 10%.	oss (<0.1%), e, no venting, embly, no id no fire. Itage drop <	4 packs are s charged (Pac 4 packs 25 c ending in full states (Packs	standard ck#1~4) ycled y charged #5~8)	
Test Equ	ipment	Mult	i-meter Q	022, Oven	Q103, Scale	M396			
Major Pr	oblem	-			,				
Warning	Point	-							
Recomm	nendation	The	battery p	oacks pass	s the test.				
					Altitude Simulatio	n Test on Cł	arged Packs		
		Before		After	voltage residue		mass loss		
		No.		Weight (ka)		Weight (ka)	Volt (%)	Weight (%)	other event
		1	8.340	24.92	8.331	24.90	99.89%	0.08%	0
		2	8.341	24.64	8.334	24.64	99.92%	0.00%	0
		3	8.341	24.56	8.335	24.56	99.93%	0.00%	0
		5	8.335	24.54	8.311	24.54	99.71%	0.00%	0
		6	8.335	24.92	8.313	24.92	99.74%	0.00%	0
		7	8.338	24.29	8.318	24.29	99.76%	0.00%	0
		8	8.325	24.17	8.303	24.17	99.74%	0.00%	0
		Note:	L-Leakage ; V-\	/enting ; D-Disase	sembly ; R-Rupture ;	F-Fire			
Rav	w Data		O-No Leakage	, No Venting , No	Disassembly , No R	upture , No Fire	:		



Report No.: QA Lab-18050805

Item	Test Item		Te	st specification	1		Juc	lge criteria		Sampl	e(s)
T2	Thermal test (UN38.3-2)	2-1. Packs are stored for 6 hours at $72\pm2^{\circ}$, followed by storage for 6 hours at $-40\pm2^{\circ}$ C. The maximum time interval between test temperature extremes is 30 minutes. No mass loss (<0.1%), no leakage, no venting, no disassembly, no rupture and no fire. 4 Permal test JN38.3-2) 2-2.Repeat 2-1 for 10 times. Then store the packs at ambient for 24 hours. All packs weight are measured. The charged battery voltage are measured and recorded. 10%.				4 pa cha 4 pa fully (Pa	charged (Pack#1~4) 4 packs 25 cycled ending in fully charged states (Pack#5~8)				
Test Per	iod	Star	t:2018/05/	15 End: 20	018/05/22						
Test Equ	lipment	Mult	i-meter Q	022, Therma	al shock M	achir	ne Q1	64, Scale M3	396	i	
Major Pr	oblem	-									
Warning	Point	-									
Recomm	nendation	The	packs pa	ass the test							
			Thermal Test on Charged Packs								
			Be	efore	After			voltage residue	:	mass loss	
		No.	OCV	Weight	OCV	Wei	eight	Volt		Weight	other event
		1	8.297	24.90	8.187	24.9	.90	98.67%		0.00%	0
		2	8.302	24.64	8.193	24.0	.63	98.69%		0.04%	0
		3	8.302	24.56	8.192	24.4	.55	98.68%		0.04%	0
		4	8.304	24.54	8.193	24.4	.53	98.66%		0.04%	0
		5	8.276	24.54	8.167	24.	.52	98.68%		0.08%	0
		6	8.278	24.92	8.166	24.9	.92	98.65%		0.00%	0
		7	8.283	24.29	8.168	24.2	.29	98.61%		0.00%	0
		8	8.269	24.17	8.157	24.1	.17	98.65%		0.00%	0
Day	Dete	Note:	L-Leakage ; V-\ O-No Leakage	/enting ; D-Disasse , No Venting , No [embly ; R-Rupti Disassembly , N	ure ; F-F Io Rupti	Fire ture , No	Fire			



Item	Test Item			Test spe	cification			Judge crite	eria	ria Sample(s)	
ТЗ	T3 3-1. Packs are firmly secured to the platform of the vibration machine without distorting the packs in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep between 7 and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of 3 mutually perpendicular to the terminal face. T3 (UN38.3-3) 3-3. All packs weight are measured. The charged packs voltage are measured and recorded. No mass loss (<0.1%), no leakage, no venting, no disassembly, rupture and n Battery voltage are measured and recorded.							no io fire. ge	4 packs chargec 4 packs ending i chargec (Pack#5	are standard (Pack#1~4) 25 cycled n fully states 5~8)	
Test Per	iod	Star	t: 2018/5/	22	End: 20	018/5/23					
Test Equ	lipment	Mult	i-meter Q	022, Vibra	ation Mach	nine Q112	2, Sca	ale M396			
Maior Pr	oblem	-		,							
Warning	Point	-									
Recomm		The	packs p	ass the te	est						
			<u> </u>		Vibrat	ion Test on		ed Packs			
			Before After y		volt	voltage residue mas		is loss			
		No.	001	Weight	001	Weight		Volt	N/	eight	other event
			(V)	(kg)	(V)	(kg)		(%)		eigint (%)	
		1	8.187	24.90	8.181	24.89		99.93%	0.04%		0
		2	8.193	24.63	8.187	24.61		99.93%	0.	08%	0
		3	8.191	24.55	8.186	24.55		99.94%	0.	00%	0
		4	8.193	24.53	8.187	24.53		99.93%	0.	00%	0
		5	8.167	24.52	8.161	24.51		99.93%	0.	04%	0
		6	8.166	24.92	8.161	24.91		99.94%	0.	04%	0
		/	8.10/	24.29	8.102	24.28		99.94%	0.	00%	0
		Note:	I -Leakage : V-	Venting : D-Dis	assembly : R-f	24.17 Rupture : F-Fire	2	JJ.JH/0	0.	0070	0
_	-		O-No Leakage	, No Venting ,	No Disassemb	ly, No Rupture	- ∋, No Fii	re			
Rav	v Data										



Report No.: QA Lab-18050805

Item	Test Item	Test specification				Judge criteria Sample(s			ple(s)		
T4	Shock test (UN38.3-4)	 4-1. Packs shall be secured to the testing machine in by means of a rigid mount, which will support all mounting surfaces. 4-2. Packs shall be subjected to a half-sine shock of peak acceleration 150gn and pulse duration of 6 milliseconds. Each pack shall be subjected 1 to 3 shocks in the positive direction followed by three shocks in the negative direction of three mutually perpendicularly mounting positions of the pack for a total of 18 shocks. 4-3. All batteries weight are measured. The charged cell voltage are measured and recorded. 			No ma no lea no dis ruptur Batter 10%.	ass loss (<0.1%), akage, no venting, assembly, no re and no fire. ry voltage drop <	4 packs are charged (Pa 4 packs 25 ending in fu states (Pac	e standard ack#1~4) cycled Illy charged k#5~8)			
Test Per	iod	Star	t: 2018/5/2	23 End: 2	2018/5/24						
Test Equ	lipment	Mult	i-meter Q	022, Shoc	k Machine	Q113, S	Scale	M396			
Major Pr	oblem	-									
Warning	Point	-									
Recomm	nendation	The	packs pa	ass the te	st.						
		Shock Test on Charged Packs						mass loss			
		No.	OCV	Weight	OCV	Weig	ht	Volt	Weight	other event	
		1	8.181	24.89	8.181	24.88	3	100.00%	0.04%	0	
		2	8.187	24.61	8.186	24.61	l	99.99%	0.00%	0	
		3	8.186	24.55	8.185	24.55	5	99.99%	0.00%	0	
		4	8.187	24.53	8.184	24.53	,)	100.00%	0.00%	0	
		6	8.161	24.91	8.160	24.89	, ,	99.99%	0.08%	0	
		7	8.162	24.28	8.162	24.28	3	100.00%	0.00%	0	
		8	8.152	24.17	8.150	24.16	5	99.98%	0.04%	0	
		Note:	L-Leakage ; V-	Venting ; D-Disa	issembly ; R-Rup	ture ; F-Fire	e No Fir	~			
Rav	w Data			, re tennig , r							



Report No.: QA Lab-18050805

Item	Test Item		Test specification		Judge	criteria	Sample(s)
Т5	Short Circuit Test (UN38.3-5)	 5-1.Packs are placed in to a 55±2°C oven, and exterior packs temperature are monitored 5-2.When packs exterior reach 55±2°C, they are shorted by connecting terminals with a copper wire of resistance less than 100m Ohm. 5-4. The short was continued for more than 1hour or the cell temperature return to 55°C. The packs are observed for a further 6 hours. 					4 packs are standard charged (Pack#1~4) 4 packs 25 cycled ending in fully charged states (Pack#5~8)
Test Per	iod	Start: 2	018/5/24 End	: 2018/5/25	•		•
Test Equ	uipment	Enviror	nmental Oven Q105, Da	ata acquisitio	on Q187,	Battery H	li-Tester
Major P	roblem	-					
Warning	l Point	-					
Recomm	nendation	The pa	icks pass the test.				
		No.	Short Circuit Test on Max. Temp.(°C)	Charged Pac Other e	cks event		
		1	56.64	0			
		2	56.62	0			
		3	56.35	0			
		4	56.02	0	0		
		5	56.45	0			
		6	57.82	0			
		7	56.91	0			
		8	56.89	0			
		Note:	D-Disassembly ; R-Ruptu	re ; F-Fire			
_	_		O- No Disassembly , No	Rupture , No	Fire		
Rav	w Data						



Item	Test Item		Te	Judge criteria	Sample(s)							
Т7	Overcharge test (UN38.3-7)	7-1. Th rec 7-2. The (a) W mc the ba (b) W tha tim 7-3. Te: du	4 packs are fully charged (Pack#1~4) 4 packs are25 times cycled ending in fully charged state (Pack #5~8)									
Test Per	iod	Start:	2018/5/25 E	nd:2018/5/26		l	1					
Test Equ	uipment	Multi-	meter Q153, D	ata acquisition	Q078, Power su	ipply						
Major Pı	roblem	-										
Warning	Point	-										
Recomn	nendation	The p	acks pass the	e test.								
			Overcharge Test on Charged Packs									
		No.	Charge Voltage(V)	Charge Current(A)	Max. Temp.(°	C) Other	event					
		1			21.44		0					
		2		0.6	21.40		0					
		3			20,91		0					
		4	16.80		20.89		0					
		5			21.00							
		7			20.89		0					
		8			20.94		0					
De	u Doto	Note:	D-Disassembl	ly;F-Fire / O-	No Disassembl	y ,No Fire						